LOAN DOCUMENT

DTIC ACCESSION NUMBER

PHOTOGRAPH THIS SHEET

0

LEVEL

UIRSTRUATZR Lon Veymyte F,@ps’lll L7y - - -

INVENTORY

DOCUMENT IDENTIFICATION yo /.

-

D:\STRIBUTION STATEMENT A
pprpvgd for Public Release
Distribution Unlimited

BY

DISTRIBUTION/

AVAILABILITY CODES

1Al

DISTRIBUTION

AVAILABILITY AND/OR SPECIAL

DISTRIBUTION STAMP

20001006 04!

DISTRIBUTION STATEMENT

DATE ACCESSIONED

DATE RETURNED

" DATE RECEIVED IN DTIC

PHOTOGRAPH THIS SHEET AND RETURN TO DTIC-FDAC

REGISTERED OR CERTIFIED NUMBER

HR e DS—=3S B0 Zp T

DOCUMENT PROCESSING SHEET STOCK 18 EXHAUSTED,
LOAN DOCUMENT
DTIG{,’LMM»M L 4



Volume 1 of 3
Main Report and Environmental Assessment

Wastewater Conveyance Feasibility
[...]
vegetated tracts of land provide travel corridors for wildlife to move through
developed areas. This is an important function for larger mammals such as white-tail
deer which need large areas and a diversity of habitat types. Travel corridors are also
important to song birds which frequently stop to rest and eat during their migrations.

Aquatic habitats in the study area include Furnace Hill Brook, Meshanticut
Brook, unnamed tributaries to these brooks, the Pocasset River, and the Pawtuxet
River. The Rhode Island Division of Fish and Wildlife (RIDFW) stocks trout in
Furnace Hill Brook (native brook trout, Salvelinus fontinalis, have also been observed
by the RIDFW). The Pawtuxet River and contributing streams in the study area
would generally be considered a warm water fishery.

Freshwater wetlands are found throughout the study area associated with
streams and in low areas. Wetlands in the study area include forested wetlands.
Wetlands have many valuable functions including flood control, fish and wildlife
habitat, nutrient retention, sediment trapping, and visual/ aesthetic quality.

In the past, urban development in Cranston has resulted in a significant
reduction in the amount of wetlands. Wetland habitat provides food, cover, breeding
and nesting habitat to a variety of wildlife species. When upland habitat is reduced,
such as in an urban/suburban setting, wetlands become increasingly valuable to

13



terrestrial species as well. Some upland species such as the white-tailed deer, may be
forced to adapt to wetland environments when upland environments are developed for
human use. Wetlands are often the only remaining vegetated tracts left in an urban
environment and may function as travel corridors for wildlife to move through
developed areas. Wildlife species observed utilizing wetlands in the study area
include the belted kingfisher (Megaceryle alcyon), muskrat (Ondatra zibethicus), and

winter wren (Troglodytes).

ARCHAEOLOGICAL AND HISTORIC RESOURCES

Cranston has many historic and archaeological resources. These resources are
related to various periods of history including: the Archaic period (10,000 - 2,700
Before Present); the habitation by the Narragansett tribe of the Algonquin Indian
nation; the European settlement in the 1600’s; and early industrial development along
some of Cranston’s waterways. Resources include historical buildings, archaeological
sites, and historic cemeteries. Appendix L: Task 10d-Archaeological/Historic
Assessment lists specific sites in Cranston. Three of these sites included in the study
area are listed below.

0 Furnace Hill Brook Archaeological District - The district includes the
Oaklawn Soapstone Quarry (Archaic peoples), the Cranston Furnace

and the Cranston Ore Beds (early industrial development) and is listed
on the National Register.

o Oaklawn Village Historic District - Oaklawn was one of Cranston’s
first suburban commuter villages. In 1872, Oaklawn had only eight
houses and was known as Searle’s Corner. However, in 1872, the
property was subdivided in this area and sold as lots. The main
advantage of the area was its proximity to the railroad into Providence.
The district is made up of about 35 houses, most of which date to the
late 19th Century. This historic district is on the National Register of
Historic Places.

o The State Institutions at Howard (Howard Center) - The state

institutions at Howard represent, in architecture and physical layout, the

14



evolution of the state’s role as agent of public welfare for its citizens.
The first institutional buildings were constructed in 1873 and several
other large scale structures were completed before the turn of the
century. Between 1900-1918, six other large, red brick buildings were
constructed, with 28 buildings erected by the Works Progress
Administration (WPA) during the 1930’s.

15



(This page is intentionally left blank.)

16



Chapter 4. EXISTING WASTEWATER FACILITIES

Wastewater in Cranston is disposed of in two ways, either by on-site disposal
systems or into the city’s municipal sewer system. The municipal sewer system
conveys flows to the Cranston Wastewater Treatment Facility which discharges to the
Pawtuxet River.

CRANSTON’s MUNICIPAL SEWER SYSTEM

Construction of Cranston’s sewer system began as a WPA project in 1939 and
is continually being upgraded to meet the city’s needs. Figure 4 shows the
approximate dates of construction of the different portions of the system. The
Cranston sewer system consists entirely of sanitary sewers; and there are no combined
sewers carrying both wastewater and stormwater flow. The sewer system includes an
estimated 260 miles of main sewer, 8 miles of force main as well as many miles of
lateral sewers. There are three major interceptors in the sewer system, all are located
in east Cranston; two of these, the "Pocasset Interceptor” and the "Sockanosset
Interceptor”, are considered in this feasibility study.

There are 20 pumping stations plus one ejector station in the sewer system
(See Figure 5). Three of these pumping stations are evaluated in the feasibility study:
Howard, 1-295, and Pontiac pumping stations. The Howard Pumping station serves
the Howard Center and the Howard Industrial Park. The new I-295 pumping station
in northwest Cranston is planned for construction by the city to replace the existing
Welsh pumping station. The Pontiac Pumping station in east Cranston pumps a
majority of the city’s wastewater flows to the WWTF.

The east section of the city is sewered. Northwestern Cranston is partially
sewered, although the first sewers were not constructed in this area until 1972.
Flows from northwest Cranston are pumped by the existing Welsh, Plainfield,
Randall, and Pontiac pumping stations before they reach the city’s wastewater
treatment facility. A large portion of west Cranston south of Scituate Avenue does
not have city sewer service and depends on on-site septic systems. An exception is
the Briggs Farm Elementary School located on Hope Road in west Cranston; a small
variable grade sewer line conveys clarified flows from the school’s septic tank to a

17



gravity sewer on Wilbur Avenue east of Interstate-295. Also some areas in southwest
Cranston along the West Warwick border are proposed to discharge to the West
Warwick sewer system.

An unusual feature of Cranston’s sewer system is a 3-mile, 14-inch diameter
force-main/variable grade sewer (FM/VGS). This sewer is not currently used by the
city, but is planned to convey flows from the new I-295 pumping station. This
FM/VGS starts at Plainfield Pike west of I-295 and discharges into an existing
interceptor sewer manhole at the intersection of Cranston and Randall Street. The
first 1,150 feet of sewer is a force main which lifts the wastewater approximately 35
feet. The remaining pipe is a variable grade sewer with a 240 foot drop in elevation
from the end of the force main to the point of discharge. The sewer is located
parallel to the existing sewer interceptor main. A lateral with a gate valve branches
off the variable grade sewer at each low point and connects to an existing adjacent
sewer manhole. This will allow periodic draining of any solids that may collect at
low points in the variable grade sewer. The FM/VGS by-passes the Plainfield and
Randall pumping stations (Tutela Engineering Associates, Wastewater Facility Plan
Amendment , February 1993).

A hydraulic assessment was performed for the city’s existing interceptor sewer
lines that are projected to receive an increase in wastewater flow in the future from
the study sites. This assessment was based on the city’s sewer plans and information
provided by Tutela Engineering Associates and is included in Appendix H: Task 5-
Identification of Existing Sewer System Capacity.

WASTEWATER TREATMENT FACILITY

As part of the feasibility study, available information on the existing treatment
facility was reviewed to determine if there will be sufficient treatment capacity to
accommodate future wastewater flows from study sites. This review was completed in
July 1993 and is included in Appendix G: Task 4-Review of Information on Cranston’s
Wastewater Treatment Facility Capacity.

The Cranston Wastewater Treatment Facility is located in east Cranston on the
Pawtuxet River. In 1992, the average daily flow to the treatment plant was 12.3

18



Y d4N1DI4

§34p(o0ssy bupeduibul oeyny :edinog

31v0S 0L ION

NOILONYASNOD ¥3IM3S 40 S3lva

uoNDBIsRAUl AHIIGBD0) PIUDASALOYD JOjOMBLEDM
puD|s] Spoyy ‘uciEuDI)

EIv.V

u.%ﬁﬁ’ﬂﬁ

05UePIAOLY

IN3S3INd OL Z/6l B
ZLB1—1961 RREEREH
LS61-0G6) ]
Zv61—1v6 | (MMM

(uoyonuisuod Jemes jo sepop ‘xoxddy) (TN J) I

uojsuyor

R

wionsesey
FLST




P-AENSS SV U U Y §

37v0S Ol ION

Sd 353
S1OIYLSIO NOILVLIS ONIdANd Sd 3341 AoyoH
% z Py
UOYDBSEAL| - AY||QIS0R § SOUDARALOY JB{DMBISOM b g
PUD{S] SPOYY ‘upjsuDUD 6.%9# ”
vovzé o
/ = /E e N S
~ $d pavaoy \: >
~ $d vo3Buny.uo /A
o/ FIT'YTY s $d poony
A
Sd Aunqpoop Sd usEINOA \\III -— —
- Sd DR uO,
oy Sd 484013A0H - -
-~ ~
-~ ] , -
§d Co-:v:w’
hY: |
/
I3 / /3 fev
4 h / V4 \ i*w
\ -
~~ /54 Bv?__.;\ %
: i
// ¢ |
\,
Sd Isyeseo 4 wgpuny
eoUBpIALIY ~— . ~ 45621 M
\\ - ¥ ~
Sd wouuung v l ) i

B |

d Plaguog

pusd \l\h — — —-— L

DLUBA Piig
=
Sd w4g
uojsuyop

Lijoreey




million gallons per day (mgd). The current facility has a 23 mgd average flow
capacity and went on line in 1983 replacing the old facility. The old facility was first
operational in 1942,

Wastewater treatment units include: preliminary treatment (2 grit removal
tanks and two induced-air, grease flotation tanks), primary settling (three center feed
circular clarifiers), activated sludge (four aeration basins), final clarifiers (four center
feed circular clarifiers, but only three operate and are equipped with sludge collection
mechanisms), disinfection (two chlorine contact tanks). Sludge collected from the
clarifiers is dewatered by three recessed plate frame presses and incinerated in one of
two multiple hearth incinerators. Sludge ash, screenings and grit are disposed of at
the Central Landfill. Sludge and septage are accepted for treatment and disposal.

The WWTF provides secondary treatment and meets the conditions in its
original discharge permit. However, in 1989 RIDEM issued a new wastewater
discharge permit for the WWTF the limits of which can only be achieved through
advanced treatment. The new RIPDES permit imposed more stringent seasonal limits
for biochemical oxygen demand and total suspended solids, and new limits for
ammonia, chlorine residual, metals, total cyanide, and tetrachloroethylene. The
permit also required daily monitoring for nitrite, nitrate, and phosphorus and monthly
monitoring for trichloroethylene and 1,1,1,trichloreethane in anticipation of future
RIDEM policies.

Following issuance of the 1989 permit, RIDEM entered a civil action
complaint alleging the city had been or would be in violation of this new permit. As
the goal of both parties was towards improved water quality in the river, the
complaint was resolved through a Consent Decree and Judgement, dated November
1990. The Consent Decree involves the city in a regional effort to improve water
quality in the Pawtuxet River by considering alternatives for advanced treatment of
secondary effluent. The Consent Decree also called for the following items:

0 development of a site specific bio-assay program for evaluation of
WWTF effluent toxicity

o development of a chlorine residual compliance methodology

19



o studies to assess non-point pollution to the Pawtuxet River

o studies to assess infiltration and inflow in the Cranston sewer system
0 an evaluation of the sediment oxygen demand of benthic deposits in the
river.

The City currently operates the WWTF under interim permit limits while studies are
conducted on advanced treatment needs.

In order to meet the requirements of RIDEM’s final discharge permits,
advanced treatment will be required. This treatment will likely include removal of
ammonia and chlorine residual. Removal of nitrogen, phosphorus, metals, and
organic compounds may also be required. New regulations being considered by EPA
and the State of Rhode Island may also affect methods for disposing of waste solids.
To meet these future requirements, Cranston evaluated treating only its own waste or
entering into a regional advanced treatment plan with Warwick and West Warwick.

However, as final decisions had not been reached by the city and RIDEM
concerning advanced treatment requirements and modifications to the facility to meet
these requirements, no firm conclusions can be reached on the facility’s ability to
accept future flows from upstream study sites. It is the city of Cranston’s
responsibility to assure compliance with current and future RIPDES permit limits for
its WWTF. Prior to construction of any extensions to the city sewer system, the city
will be responsible for demonstrating to RIDEM that the planned wastewater
treatment capacity will be sufficient to accommodate flows from study sites.

INDUSTRIAL PRETREATMENT PROGRAM

The National Pretreatment Program, established under the Clean Water Act,
requires publicly operated treatment facilities to control toxic pollutants discharged
into the sewer systems that may interfere with, pass through or otherwise upset the
WWTF treatment process. This is typically accomplished through Sewer Use
Ordinances. To implement general prohibitions and national categorical standards for
pretreatment, Cranston calculated the amounts of pollutants industries are allowed to

20



discharge to the WWTF. Cranston established concentration limits for cadmium,
chromium, copper, lead, nickel, silver, zinc, total cyanides, and total toxic organics.
These concentration limits are called local limits. They apply to about 60 of the 300
potential industrial dischargers regulated by Cranston’s Industrial Pretreatment
Program, and typically exceed domestic background concentrations by one or two
orders of magnitude.

An industry may propose to discharge into Cranston’s sewers any substance
for which there are no discharge limits in Cranston’s WWTF permit. If proposed
discharge concentrations exceed background levels, the industry must show that the
proposed discharge will not interfere with treatment processes at the facility or aquatic
life in the river.

Permit requirements are being expanded to require all industrial users to
comply with any and all applicable pretreatment standards and requirements, including
but not limited to, EPA Categorical Pretreatment Standards [Title 40 Code of Federal
Regulations Subchapter N], National Prohibited Discharges (general and specific)
[Title 40 Code of Federal Regulations Parts 403.5 (a) and (b)] and all requirements of
the Federal EPA General Pretreatment Regulations for Existing and New Sources of
Pollution. [Title 40 Code of Federal Regulations Part 403.12].

Reducing its liability under the Comprehensive Environmental Resource
Conservation Act (CERCLA, Superfund) and the Resource Conservation and
Recovery Act (RCRA) regulations is in Cranston’s own best interest. The city does
not intend to allow CERCLA wastes to be discharged without pretreatment to
nonhazardous levels. It will incorporate these specific requirements in its Industrial
Pretreatment Program. These will include expanding the list of parameters subject to
compliance inspection to all pollutants existing in a potential CERCLA waste. In the
event an industry proposed to discharge a substance for which no local limits have
been established, Cranston will conduct a specific analysis of pretreatment
requirements to prevent pass through, inhibition, and sludge contamination in its
WWTF, and develop enforcement activities to ensure compliance.

21



INFILTRATION/INFLOW

The city’s consultant, Tutela Engineering Associates (TEA), performed an
infiltration/inflow (I/I) study of the Cranston sewer system and prepared a preliminary
draft report in January 1993. According to this report, the system’s age and a
number of deteriorated pipe connections and manholes cause excessive I/I compared